
Complete
 obstruction?

Partial
 obstruction 

/ stridor?

Call for help
Remove allergen

Administer O2 via face mask
Administer IM adrenaline

Assess A

Repeat adrenaline IM if no response
Nebulised adrenaline & repeat  

every 10 mins as required
Hydrocortisone IV

No problem?

Assess B

Apnoea?

Wheeze?

Intubation
or surgical airway

No problem?

Bag ventilation via mask or ET tube
Repeat adrenaline IM if no response

Hydrocortisone

Repeat adrenaline IM if no response
Nebulised salbutamol, repeat 

as required
Hydrocortisone IV

Consider salbutamol IV or 
aminophylline IV

Assess B

No pulse

ShockAssess C

No problem?

Basic and advanced life support
Repeat adrenaline IM if no response

Crystalloid
Adrenaline IV infusion

Reassess ABC

Assess B

Assess C

Drugs in anaphylaxis

Adrenaline IM –
pre-hospital practitioners 

Adrenaline IM –
in-hospital practitioners

Adrenaline IV

Crystalloid

Hydrocortisone
(IM or slow IV)

150 micrograms
(0.15 ml of 1:1000

300 micrograms
(0.3 ml of 1:1000)

500 micrograms
(0.5 ml of 1:1000)

10 micrograms / kg 
0.1 ml/kg of 1:10,000 (infants and young children) OR 0.01 ml/kg of 1:1000 (older children)1

Titrate 1 microgram / kg*

20 ml/kg

25 mg 50 mg 100 mg 200 mg

Dosage by age

Less than 6 months 6 months to 6 years 6–12 years More than 12 years

* 1 microgram / kg given over 1 minute (range 30 seconds to 10 minutes), e.g. according to local protocol, one of these 
adrenaline doses can be diluted in saline to a volume of 10 ml, giving a solution of 1 mcg/kg/ml.

1The strength of IM adrenaline is not intended to be prescriptive, 1:1000 or 1:10,000 could be used depending on what is 
practicable. The problem with sticking solely to 1:1000 is that when used in infants and small children, you are then drawing 
up very small volumes. 

APLS Guidelines: drugs in anaphylaxis 

Emergency treatment 
of anaphylaxis 


